

NRC Publications Archive Archives des publications du CNRC

Sound absorption treatment for transformer substations Northwood, T. D.

Publisher's version / Version de l'éditeur:

Report (National Research Council of Canada. Division of Building Research); no. DBR-R-74, 1955-08-01

NRC Publications Archive Record / Notice des Archives des publications du CNRC : https://nrc-publications.canada.ca/eng/view/object/?id=4cd91ffa-8afe-4634-bd29-9bab2c5249f7 https://publications-cnrc.canada.ca/fra/voir/objet/?id=4cd91ffa-8afe-4634-bd29-9bab2c5249f7

Access and use of this website and the material on it are subject to the Terms and Conditions set forth at https://nrc-publications.canada.ca/eng/copyright READ THESE TERMS AND CONDITIONS CAREFULLY BEFORE USING THIS WEBSITE.

L'accès à ce site Web et l'utilisation de son contenu sont assujettis aux conditions présentées dans le site <u>https://publications-cnrc.canada.ca/fra/droits</u> LISEZ CES CONDITIONS ATTENTIVEMENT AVANT D'UTILISER CE SITE WEB.

Questions? Contact the NRC Publications Archive team at PublicationsArchive-ArchivesPublications@nrc-cnrc.gc.ca. If you wish to email the authors directly, please see the first page of the publication for their contact information.

Vous avez des questions? Nous pouvons vous aider. Pour communiquer directement avec un auteur, consultez la première page de la revue dans laquelle son article a été publié afin de trouver ses coordonnées. Si vous n'arrivez pas à les repérer, communiquez avec nous à PublicationsArchive-ArchivesPublications@nrc-cnrc.gc.ca.





NATIONAL RESEARCH COUNCIL

CANADA

DIVISION OF BUILDING RESEARCH

SOUND ABSORPTION TREATMENT FOR TRANSFORMER SUBSTATIONS

by

T.D. Northwood

ANALYZED

Report No. 74

of the

Division of Building Research

Ottawa August 1955

PREFACE

The Division of Building Research was requested by a large public utility to investigate ways in which sound absorbing materials and constructions might be used in the control of the noise produced by substation power trans-The Building Physics Section has demonstrated that formers. the Helmholtz Resonator Principle can be employed and has proposed several constructions which have now been evaluated in the laboratory. Data on a number of practical forms of materials have been obtained. The materials and constructions evaluated were selected in the first instance with the practical requirements of the specific problem in mind. The results obtained may be of interest in connection with similar problems elsewhere as well as in a number of other cases in which noises arising from sixty-cycle power are involved.

Ottawa, August 1955. N.B. Hutcheon, Assistant Director.

SOUND ABSORPTION TREATMENT FOR TRANSFORMER SUBSTATIONS

by T. D. Northwood

The noise produced by substation power transformers constitutes a special acoustical problem for two reasons:

a) the most important components in the noise are at 120 cycles per second and its lower harmonics, a region for which conventional acoustical materials are inefficient;

b) to facilitate cooling the transformers they are usually only partially enclosed, so that any acoustical treatment introduced should be weatherproof.

The object of this study was to develop sound absorbing systems to meet these special requirements.

DESIGN PROCEDURE

Absorption at low frequencies is most readily obtained with some type of resonant system tuned to the frequency range in which absorption is required. The system adopted in this project followed the principle of the Helmholtz Resonator, employing an air cavity coupled to the sound field by means of an orifice.

In principle one might take care of a few definite frequencies by using resonant elements sharply tuned to each of the frequencies. However, several factors make critical tuning an impractical procedure. The alternative is to introduce enough damping in the system to provide moderate absorption over the required frequency range. In the present work the range 120 to 360 cycles was considered important, with special attention to 120 cycles. Damping was achieved by using moderately porous materials for constructing the resonator.

Four structures were examined as possible absorbers:

<u>Type A</u> consisted of a series of cavities faced with a porous membrane, the porosity of the membrane being intended to act as an orifice and also as a damping element. It was proposed to use a thin layer of Limpet sprayed on expanded metal lath. However, it was found difficult to obtain the required properties with Limpet, and the system was abandoned;

<u>Type B</u> consisted of a cavity wall in which the inner leaf consisted of 4- by 8- by 16-inch building blocks. The ends of the blocks, i.e. the vertical joints, were left spaced slightly apart to provide orifices leading to the wall cavities. Damping is provided by making the inner leaf of expanded slag or other porous blocks. For best performance in a random sound field the cavity should be partitioned into cells 4 feet square or smaller. During the development it was found that cavity bearing walls are not acceptable in some cities, including Toronto, and the development was, therefore, cut short. However, the system may be useful as a lining in existing stations where bearing wall requirements are already met. Reverberation tests (1), 2(b) and 2(c) (Table II) exemplify this type of structure;

<u>Type C</u> consisted of hollow building blocks with holes drilled into the individual cells. The procedure was tried successfully with several types of expanded slag and cinder blocks. Results are given in Tables II and III;

<u>Type D</u> was similar to Type C except that the particular block, a lightweight cinder block, was so porous that it was unnecessary to drill holes into the cells. Results are given in Table II, test No. 3. (Unfortunately the block was found to be not strong enough for bearing wall purposes).

Test Results

Impedance tube tests were made on nine samples of building blocks to provide design data and also to provide comparative information on available blocks. (For a description of the samples see Table I). Circular discs 2½ inches in diameter were taken from each sample and fitted into a holder attached to the impedance tube. Absorption measurements were taken on the disc itself, on a pair of discs with a cavity between them, to simulate a hollow block, and on the same arrangement with a hole through the front disc. The impedance tube data are summarized in Table III.

Concurrently with the impedance tube tests a few largescale tests were made in the reverberation chamber. These results are given in Table II.

There are several distinctions between the impedance tube measurements and reverberation chamber measurements. The former measures absorption for waves at normal incidence only, whereas the latter measures absorption for waves at all angles of incidence. Also, the simulated cells tested on the tube are only an approximation to the full-scale situation, since a block presents solid web sections to the sound field as well as the hollow sections. Finally there may be differences between the reverberation measurements and actual installations since the former were done without actually mortaring the blocks. For example there may be a significant reduction in cell volume due to mortar falling into the cavities.

However, it is considered that there are now sufficient

data that structures similar to Type B, C or possibly D can be designed using any similar building block, on the basis of impedance tube measurements alone.

Recommendations

1) For new construction it is recommended that blocks similar to Samples No. 4 to 9 be incorporated in the inner face of bearing walls, and that each cell of each block be perforated with a $\frac{1}{2}$ inch diameter hole. Impedance tube tests indicate that any of the blocks tested have satisfactory absorption properties. Samples No. 6 and No. 4 head the list; sample No. 9 appears slightly inferior.

This system should provide absorptions approximately as follows:

Frequency	120	240	360
Absorption coefficient	.50 to .70	.25 to .35	.15 to .20

2) As a rule, for similar acoustical materials, there is a correlation between high absorption and low density. However, the rule does not seem to apply here, and it is recommended that an impedance tube test be made before adopting a new block.

3) For non-bearing walls a block such as Sample No. 3 might be used without modification or Sample No. 2 might be used in a structure of Type B or Type C.

4) In all cases the walls should be constructed with a break in cell communication at intervals of 4 feet or less. This could simply be done in a Type C structure, by incorporating a strip of wire mesh in the occasional mortar joint, covering the whole surface with mortar.

TABLE I

DESCRIPTION OF SAMPLES

- Sample 1 Perlite blocks 4" x 8" x 16"; 3 cells; weight per block 18.5 lb. Area correction applied to reverberation chamber data to make them comparable with standard sample area.
- Sample 2 Cooper slag blocks 4" x 8" x 16"; 3 cells; weight per block 17.0 lb.
- Sample 3 Cooper light-weight cinder block, 8" x 8" x 16"; 3 cells; weight per block 25.5 lb.
- Sample 4 Cooper cinder block, 8" x 8" x 16"; 3 cells; weight per block 33.6 lb. One block tested.
- Sample 5 Hayley cinder block, 8" x 8" x 16"; 3 cells; weight per block 33.5 lb.
- Sample 6 Cooper slag block 8" x 8" x 16"; 3 cells, weight per block 37.2 lb. One block tested.
- Sample 7 Maple cinder block, 8" x 8" x 16"; 3 cells; weight per block 37.2 lb.
- Sample 8 Maple slag block, 8" x 8" x 16"; 3 cells; weight per block 38.5 lb.
- Sample 9 Toronto Brick cinder block 8" x 8" x 16"; weight per block 35.7 lb.

Note: Samples 2 and 3 were reported by the interested agency to have failed to meet a compressive strength test. Samples 4, 6, 7, 8 and 9 passed the compressive strength test. Sample 5 has not been tested.

TABLE II

REVERBERATION CHAMBER DATA

Frequency (c.p.s.)

Absorbing System

125 250 500 1000 2000 4000

1000	2000	4000
		·

1.	Perlite blocks; 4" x 8" x 16"; spaced 3-3/4" from wall; ends of blocks separated 3/4"; separators in back- space at 4° cc. (data corrected for effect of small sample area)	•65	•42	•27	•35	•28	•22
2.	Cooper slag blocks 4" x 8" x 16";						
	a) laid flat on floor	.14	•54	.31	•34	•4 4	•46
	<pre>b) blocks spaced 3-3/4" from wall; ends of blocks spaced 3/4"; separators in back-space at 2" squares</pre>	•36	.51	. 40	•33	G a	-
	c) as in (b) but blocks spaced 1/2" apart	•46	•55	•40	•33	-	-
	d) blocks flat on floor; three 3/8" holes drilled in each block (one per cell); separators between courses	•40	•57	•37	•31	-	-
3.	Cooper lightweight cinder blocks 8" x 8" x 16"; laid flat on floor	•43	•74	• 34	•26	.71	•61

TABLE III

IMPEDANCE TUBE DATA

1000 . dty <u>015</u> င်္ခင်္န ကိုလ်က် **,1**3 020 °08 200000 200000 90° **°**06 •01 ဝိဝဝဝဝဝဝ ကိုကကက္ကတို у, Ю .12 .12 12 12 0. رک .03 04 °05 20 00 00 **6**6° 01 $\widehat{}$ 8 <u>о</u> 220ъ° Л 300 10001 10001 (cycles per second) ဂိုယ် 10 20 ł I à 025 275 °° Л မိုက္နိ -100°-10 1200°-10 ° :11 8 low-တို့ရီ<u>မီစီ</u>မံ ကိုရီမီစီမံ д Л **0**2 250 **္ဂ်**ဂိုင်္ပ ဂိုက်ပ် 30,0¢ .16 5. .11 -very .025 .30 **212** о. 26 •02 225 . 55° 221940 221940 2219 . ot Frequency 3 °045 °16 ° ОС ц Л ភ្នំ 200 82° **67** l Į, .26°. ŷ°oċ'n'n e SC C ਨ੍ਹੇ 175 •79 •46 **.**89 °01 8 l l о У °.28 . 22 22 °02 150 <u>1</u>,04 J _ 9°5° 20°2. 10°2. ਨ੍ਹੇ Я 10°2°2°2° °02 12 у **°**01 Cooper lightweight cinder block; 3/4" thick hole hole hole 2" inter-space, 3/8" hole Toronto Brick cinder block, no back-space sample Cooper heavy cinder block, 1-3/4 thick inter-space 3/8" inter-space 3/8" inter-space 1/2" No back-space, nominally (readings indicate small space) Double sample, 2th inter-space Like (b) but with 3/8" hele Cooper 8" slag block; no back-space Maple cinder block, no back-space Hayley Cinder Block, 1-3/4" thick slag block; Double sample, 2" inter-space Like (b) but with 3/8" hole inter-space l. Perlite; 1" thick, no back-space slag block, no back-space μč # 2 x 16" Double sample, Double sample, Double sample, Double sample, Double sample, No back-space No back-space No back-space **8** Cooper 4" x 1" thick Maple b) ିତ a) (a co စ်တ်ဝင်စ a Q Q 4° °. **.** ហំ **.** 9 ° 8 ů ູ່